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A1. GSM 

Peak-to-Average Ratio 

 

Mode GSM850 Limit: 13dB 

Mod. GSM EDGE class 8 Result 

Lowest CH 0.24 3.32 

PASS Middle CH 0.24 3.36 

Highest CH 0.20 3.36 

 

Mode GSM1900 Limit: 13dB 

Mod. GPRS class 8 EDGE class 8 Result 

Lowest CH 0.24 3.52 

PASS Middle CH 0.20 3.44 

Highest CH 0.20 3.40 

 

  



 

 SPORTON INTERNATIONAL INC. Page Number : A1-2 of 15 

 
TEL : 886-3-327-3456    

FAX : 886-3-328-4978    

 Report Template No.: BU5-FG22/24 Version 1.0 

    

 

 

 FCC RF Test Report Report No. :  FG582711-01A 

 

 

 

 

GSM850 (GSM) GSM850 (EDGE class 8) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

  

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  16.6 dB

Center 824.2 MHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   33.26 dBm         

 Peak   33.49 dBm         

 Crest   0.23 dB          

  10 %   0.16 dB          

   1 %   0.24 dB          

  .1 %   0.24 dB          

 .01 %   0.24 dB          

 

Date: 3.NOV.2015  11:04:20

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  16.6 dB

Center 824.2 MHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   27.32 dBm         

 Peak   30.73 dBm         

 Crest   3.41 dB          

  10 %   2.60 dB          

   1 %   3.16 dB          

  .1 %   3.32 dB          

 .01 %   3.36 dB          

 

Date: 3.NOV.2015  11:21:39

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  16.6 dB

Center 836.4 MHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   33.35 dBm         

 Peak   33.56 dBm         

 Crest   0.20 dB          

  10 %   0.20 dB          

   1 %   0.24 dB          

  .1 %   0.24 dB          

 .01 %   0.24 dB          

 

Date: 3.NOV.2015  11:04:42

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  16.6 dB

Center 836.4 MHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   26.77 dBm         

 Peak   30.24 dBm         

 Crest   3.47 dB          

  10 %   2.64 dB          

   1 %   3.24 dB          

  .1 %   3.36 dB          

 .01 %   3.44 dB          

 

Date: 3.NOV.2015  11:22:00

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  16.6 dB

Center 848.8 MHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   33.58 dBm         

 Peak   33.77 dBm         

 Crest   0.19 dB          

  10 %   0.20 dB          

   1 %   0.20 dB          

  .1 %   0.20 dB          

 .01 %   0.20 dB          

 

Date: 3.NOV.2015  11:05:00

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  16.6 dB

Center 848.8 MHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   26.48 dBm         

 Peak   29.96 dBm         

 Crest   3.48 dB          

  10 %   2.60 dB          

   1 %   3.24 dB          

  .1 %   3.36 dB          

 .01 %   3.44 dB          

 

Date: 3.NOV.2015  11:22:23
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GSM1900 (GPRS class 8) GSM1900 (EDGE class 8) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

  

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  18.6 dB

Center 1.8502 GHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   30.88 dBm         

 Peak   31.09 dBm         

 Crest   0.21 dB          

  10 %   0.20 dB          

   1 %   0.24 dB          

  .1 %   0.24 dB          

 .01 %   0.24 dB          

 

Date: 3.NOV.2015  11:46:52

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  18.6 dB

Center 1.8502 GHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   26.49 dBm         

 Peak   30.10 dBm         

 Crest   3.61 dB          

  10 %   2.64 dB          

   1 %   3.32 dB          

  .1 %   3.52 dB          

 .01 %   3.56 dB          

 

Date: 3.NOV.2015  13:07:25

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  18.6 dB

Center 1.88 GHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   30.49 dBm         

 Peak   30.73 dBm         

 Crest   0.25 dB          

  10 %   0.16 dB          

   1 %   0.20 dB          

  .1 %   0.20 dB          

 .01 %   0.20 dB          

 

Date: 3.NOV.2015  11:47:20

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  18.6 dB

Center 1.88 GHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   25.46 dBm         

 Peak   28.97 dBm         

 Crest   3.51 dB          

  10 %   2.48 dB          

   1 %   3.24 dB          

  .1 %   3.44 dB          

 .01 %   3.52 dB          

 

Date: 3.NOV.2015  13:07:42

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  18.6 dB

Center 1.9098 GHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   30.37 dBm         

 Peak   30.59 dBm         

 Crest   0.23 dB          

  10 %   0.16 dB          

   1 %   0.16 dB          

  .1 %   0.20 dB          

 .01 %   0.24 dB          

 

Date: 3.NOV.2015  11:47:36

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  18.6 dB

Center 1.9098 GHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   25.94 dBm         

 Peak   29.39 dBm         

 Crest   3.46 dB          

  10 %   2.64 dB          

   1 %   3.28 dB          

  .1 %   3.40 dB          

 .01 %   3.44 dB          

 

Date: 3.NOV.2015  13:08:03
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26dB Bandwidth 

 

Mode GSM850 

Mod. GSM EDGE class 8 

Lowest CH 0.304 0.310 

Middle CH 0.311 0.308 

Highest CH 0.311 0.303 

 

Mode GSM1900 

Mod. GPRS class 8 EDGE class 8 

Lowest CH 0.315 0.292 

Middle CH 0.317 0.307 

Highest CH 0.313 0.299 
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GSM850 (GSM) GSM850 (EDGE class 8) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

  

 A 

Offset  16.6 dB

LVL

Ref  35 dBm Att  30 dB*

Center 824.2 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30 1

Marker 1 [T1 ]

           26.79 dBm

   824.200000000 MHz

ndB [T1]   26.00 dB 

BW 304.000000000 kHz

T1

Temp 1 [T1 ndB]

            0.22 dBm

   824.051000000 MHz

T2

Temp 2 [T1 ndB]

            0.55 dBm

   824.355000000 MHz

 

Date: 3.NOV.2015  10:45:47

 A 

Offset  16.6 dB

LVL

Ref  35 dBm Att  30 dB*

Center 824.2 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           19.27 dBm

   824.202000000 MHz

ndB [T1]   26.00 dB 

BW 310.000000000 kHz

T1

Temp 1 [T1 ndB]

           -7.32 dBm

   824.044000000 MHz

T2

Temp 2 [T1 ndB]

           -6.64 dBm

   824.354000000 MHz

 

Date: 3.NOV.2015  11:09:54

 A 

Offset  16.6 dB

LVL

Ref  35 dBm Att  30 dB*

Center 836.4 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30
1

Marker 1 [T1 ]

           25.67 dBm

   836.380000000 MHz

ndB [T1]   26.00 dB 

BW 311.000000000 kHz

T1

Temp 1 [T1 ndB]

           -0.42 dBm

   836.245000000 MHz

T2

Temp 2 [T1 ndB]

            1.29 dBm

   836.556000000 MHz

 

Date: 3.NOV.2015  10:46:23

 A 

Offset  16.6 dB

LVL

Ref  35 dBm Att  30 dB*

Center 836.4 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           18.41 dBm

   836.382000000 MHz

ndB [T1]   26.00 dB 

BW 308.000000000 kHz

T1

Temp 1 [T1 ndB]

           -7.66 dBm

   836.245000000 MHz

T2

Temp 2 [T1 ndB]

           -6.89 dBm

   836.553000000 MHz

 

Date: 3.NOV.2015  11:10:36

 A 

Offset  16.6 dB

LVL

Ref  35 dBm Att  30 dB*

Center 848.8 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30 1

Marker 1 [T1 ]

           27.00 dBm

   848.783000000 MHz

ndB [T1]   26.00 dB 

BW 311.000000000 kHz

T1

Temp 1 [T1 ndB]

            1.02 dBm

   848.644000000 MHz

T2

Temp 2 [T1 ndB]

            1.46 dBm

   848.955000000 MHz

 

Date: 3.NOV.2015  10:47:05

 A 

Offset  16.6 dB

LVL

Ref  35 dBm Att  30 dB*

Center 848.8 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           20.17 dBm

   848.799000000 MHz

ndB [T1]   26.00 dB 

BW 303.000000000 kHz

T1

Temp 1 [T1 ndB]

           -6.23 dBm

   848.645000000 MHz

T2

Temp 2 [T1 ndB]

           -7.21 dBm

   848.948000000 MHz

 

Date: 3.NOV.2015  11:11:28
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GSM1900 (GPRS class 8) GSM1900 (EDGE class 8) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

 A 

Offset  18.6 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.8502 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           23.28 dBm

     1.850177000 GHz

ndB [T1]   26.00 dB 

BW 315.000000000 kHz

T1

Temp 1 [T1 ndB]

           -2.43 dBm

     1.850043000 GHz

T2

Temp 2 [T1 ndB]

           -1.59 dBm

     1.850358000 GHz

 

Date: 3.NOV.2015  11:34:23

 A 

Offset  18.6 dB

LVL

Ref  35 dBm Att  30 dB*

100 kHz/Center 1.8502 GHz Span 1 MHz

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           20.26 dBm

     1.850198000 GHz

ndB [T1]   26.00 dB 

BW 292.000000000 kHz

T1

Temp 1 [T1 ndB]

           -6.28 dBm

     1.850054000 GHz

T2

Temp 2 [T1 ndB]

           -5.81 dBm

     1.850346000 GHz

Date: 3.NOV.2015  12:57:16

 A 

Offset  18.6 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.88 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           22.94 dBm

     1.880009000 GHz

ndB [T1]   26.00 dB 

BW 317.000000000 kHz

T1

Temp 1 [T1 ndB]

           -3.22 dBm

     1.879841000 GHz

T2

Temp 2 [T1 ndB]

           -3.04 dBm

     1.880158000 GHz

 

Date: 3.NOV.2015  11:34:59

 A 

Offset  18.6 dB

LVL

Ref  35 dBm Att  30 dB*

100 kHz/Center 1.88 GHz Span 1 MHz

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           18.17 dBm

     1.880000000 GHz

ndB [T1]   26.00 dB 

BW 307.000000000 kHz

T1

Temp 1 [T1 ndB]

           -7.51 dBm

     1.879844000 GHz

T2

Temp 2 [T1 ndB]

           -7.47 dBm

     1.880151000 GHz

Date: 3.NOV.2015  12:57:51

 A 

Offset  18.6 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.9098 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           23.03 dBm

     1.909815000 GHz

ndB [T1]   26.00 dB 

BW 313.000000000 kHz

T1

Temp 1 [T1 ndB]

           -2.19 dBm

     1.909643000 GHz

T2

Temp 2 [T1 ndB]

           -3.26 dBm

     1.909956000 GHz

 

Date: 3.NOV.2015  11:35:33

 A 

Offset  18.6 dB

LVL

Ref  35 dBm Att  30 dB*

100 kHz/Center 1.9098 GHz Span 1 MHz

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           18.58 dBm

     1.909788000 GHz

ndB [T1]   26.00 dB 

BW 299.000000000 kHz

T1

Temp 1 [T1 ndB]

           -7.34 dBm

     1.909651000 GHz

T2

Temp 2 [T1 ndB]

           -6.93 dBm

     1.909950000 GHz

Date: 3.NOV.2015  12:58:26
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Occupied Bandwidth  

 

Mode GSM850 

Mod. GSM EDGE class 8 

Lowest CH 0.246 0.247 

Middle CH 0.246 0.248 

Highest CH 0.243 0.247 

 

Mode GSM1900 

Mod. GPRS class 8 EDGE class 8 

Lowest CH 0.248 0.247 

Middle CH 0.243 0.250 

Highest CH 0.244 0.249 
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GSM850 (GSM) GSM850 (EDGE class 8) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

  

Ref  35 dBm Att  30 dB*

Offset  16.6 dB

 A 

LVL

Center 824.2 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           29.84 dBm

   824.200000000 MHz

OBW246.000000000 kHz

T1

Temp 1 [T1 OBW]

           15.78 dBm

   824.078000000 MHz

T2 Temp 2 [T1 OBW]

           14.24 dBm

   824.324000000 MHz

 

Date: 3.NOV.2015  10:52:10

 A 

Offset  16.6 dB

LVL

Ref  35 dBm Att  30 dB*

Center 824.2 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30
1

Marker 1 [T1 ]

           25.13 dBm

   824.208000000 MHz

OBW247.000000000 kHz

T1

Temp 1 [T1 OBW]

           10.39 dBm

   824.077000000 MHz

T2

Temp 2 [T1 OBW]

           10.58 dBm

   824.324000000 MHz

 

Date: 3.NOV.2015  11:12:25

Ref  35 dBm Att  30 dB*

Offset  16.6 dB

 A 

LVL

Center 836.4 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           30.70 dBm

   836.468000000 MHz

OBW246.000000000 kHz

T1

Temp 1 [T1 OBW]

           16.21 dBm

   836.279000000 MHzT2

Temp 2 [T1 OBW]

           17.73 dBm

   836.525000000 MHz

 

Date: 3.NOV.2015  10:53:24

 A 

Offset  16.6 dB

LVL

Ref  35 dBm Att  30 dB*

Center 836.4 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           23.47 dBm

   836.352000000 MHz

OBW248.000000000 kHz

T1

Temp 1 [T1 OBW]

            9.25 dBm

   836.275000000 MHz

T2

Temp 2 [T1 OBW]

            9.99 dBm

   836.523000000 MHz

 

Date: 3.NOV.2015  11:13:02

Ref  35 dBm Att  30 dB*

Offset  16.6 dB

 A 

LVL

Center 848.8 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           30.83 dBm

   848.804000000 MHz

OBW243.000000000 kHz

T1

Temp 1 [T1 OBW]

           16.09 dBm

   848.678000000 MHz

T2 Temp 2 [T1 OBW]

           15.36 dBm

   848.921000000 MHz

 

Date: 3.NOV.2015  10:54:00

 A 

Offset  16.6 dB

LVL

Ref  35 dBm Att  30 dB*

Center 848.8 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           24.01 dBm

   848.791000000 MHz

OBW247.000000000 kHz

T1

Temp 1 [T1 OBW]

           10.33 dBm

   848.677000000 MHz

T2

Temp 2 [T1 OBW]

            9.35 dBm

   848.924000000 MHz

 

Date: 3.NOV.2015  11:13:36
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GSM1900 (GPRS class 8) GSM1900 (EDGE class 8) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

  

 A 

Offset  18.6 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.8502 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30
1

Marker 1 [T1 ]

           28.14 dBm

     1.850222000 GHz

OBW248.000000000 kHz

T1

Temp 1 [T1 OBW]

           11.80 dBm

     1.850077000 GHz

T2
Temp 2 [T1 OBW]

           13.28 dBm

     1.850325000 GHz

 

Date: 3.NOV.2015  11:36:56

 A 

Offset  18.6 dB

LVL

Ref  35 dBm Att  30 dB*

100 kHz/Center 1.8502 GHz Span 1 MHz

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           23.46 dBm

     1.850237000 GHz

OBW247.000000000 kHz

T1

Temp 1 [T1 OBW]

           10.56 dBm

     1.850077000 GHz

T2

Temp 2 [T1 OBW]

            7.75 dBm

     1.850324000 GHz

Date: 3.NOV.2015  12:59:30

 A 

Offset  18.6 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.88 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30
1

Marker 1 [T1 ]

           27.80 dBm

     1.879970000 GHz

OBW243.000000000 kHz

T1

Temp 1 [T1 OBW]

           12.82 dBm

     1.879878000 GHz

T2

Temp 2 [T1 OBW]

           12.16 dBm

     1.880121000 GHz

 

Date: 3.NOV.2015  11:37:35

 A 

Offset  18.6 dB

LVL

Ref  35 dBm Att  30 dB*

100 kHz/Center 1.88 GHz Span 1 MHz

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           22.36 dBm

     1.880030000 GHz

OBW250.000000000 kHz

T1

Temp 1 [T1 OBW]

            6.86 dBm

     1.879876000 GHz

T2

Temp 2 [T1 OBW]

            8.11 dBm

     1.880126000 GHz

Date: 3.NOV.2015  13:00:04

 A 

Offset  18.6 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.9098 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30
1

Marker 1 [T1 ]

           28.84 dBm

     1.909785000 GHz

OBW244.000000000 kHz

T1

Temp 1 [T1 OBW]

           12.33 dBm

     1.909679000 GHz

T2
Temp 2 [T1 OBW]

           12.87 dBm

     1.909923000 GHz

 

Date: 3.NOV.2015  11:38:11

 A 

Offset  18.6 dB

LVL

Ref  35 dBm Att  30 dB*

100 kHz/Center 1.9098 GHz Span 1 MHz

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           24.22 dBm

     1.909806000 GHz

OBW249.000000000 kHz

T1

Temp 1 [T1 OBW]

            8.10 dBm

     1.909677000 GHz

T2

Temp 2 [T1 OBW]

            8.89 dBm

     1.909926000 GHz

Date: 3.NOV.2015  13:00:39
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Conducted Band Edge 

GSM850 (GSM) 

Lowest Band Edge  Highest Band Edge 

  

GSM850 (EDGE class 8) 

Lowest Band Edge Highest Band Edge  

  

  

Ref  35 dBm

Offset  16.6 dB

 

SPUEM

 A 

LVL

3DB

Start 820 MHz Stop 824.5 MHz450 kHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 820.000 M  823.000 M 100.00 k 822.997000 M   -40.02   -27.02

 823.000 M  824.000 M   3.00 k 823.980000 M   -19.84    -6.84

 824.000 M  824.500 M  10.00 k 824.178500 M    26.66    -8.34

  

  

  

  

  

  

  

  

  

SWP    50 of    50

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2015  10:57:05

Ref  35 dBm

Offset  16.6 dB

 

SPUEM

 A 

LVL

3DB

Start 848.5 MHz Stop 855 MHz650 kHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 848.500 M  849.000 M  10.00 k 848.782500 M    27.24    -7.76

 849.000 M  850.000 M   3.00 k 849.020000 M   -19.09    -6.09

 850.000 M  855.000 M 100.00 k 850.030000 M   -39.46   -26.46

  

  

  

  

  

  

  

  

  

SWP    50 of    50

LIMIT CHECK   PASS_SPULIN_

Date: 3.NOV.2015  10:59:01

Ref  35 dBm

Offset  16.6 dB

 

SPUEM

 A 

LVL

3DB

Start 820 MHz Stop 824.5 MHz450 kHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 820.000 M  823.000 M 100.00 k 822.982000 M   -40.62   -27.62

 823.000 M  824.000 M   3.00 k 823.988000 M   -27.68   -14.68

 824.000 M  824.500 M  10.00 k 824.233000 M    21.01   -13.99

  

  

  

  

  

  

  

  

  

SWP    50 of    50

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2015  11:16:03

Ref  35 dBm

Offset  16.6 dB

 

SPUEM

 A 

LVL

3DB

Start 848.5 MHz Stop 855 MHz650 kHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 848.500 M  849.000 M  10.00 k 848.834000 M    19.07   -15.93

 849.000 M  850.000 M   3.00 k 849.008000 M   -29.41   -16.41

 850.000 M  855.000 M 100.00 k 850.170000 M   -41.35   -28.35

  

  

  

  

  

  

  

  

  

SWP    50 of    50

LIMIT CHECK   PASS_SPULIN_

Date: 3.NOV.2015  11:17:42
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GSM1900 (GPRS class 8) 

Lowest Band Edge Highest Band Edge  

  

GSM1900 (EDGE class 8) 

Lowest Band Edge Highest Band Edge  

  

  

Ref  30 dBm

Offset  18.6 dB

SPUEM

 A 

LVL

3DB

Center 1.84775 GHz Span 5.5 MHz550 kHz/

1

MAXH

 

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.845 G    1.849 G   1.00 M   1.848964 G   -29.64   -16.64

   1.849 G    1.850 G   3.00 k   1.849996 G   -24.68   -11.68

   1.850 G    1.851 G  10.00 k   1.850176 G    21.14   -13.86

  

  

  

  

  

  

  

  

  

SWP    50 of    50

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2015  12:02:01

Ref  30 dBm

Offset  18.6 dB

SPUEM

 A 

LVL

3DB

Center 1.91225 GHz Span 5.5 MHz550 kHz/

1

MAXH

 

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.910 G    1.910 G  10.00 k   1.909816 G    20.51   -14.49

   1.910 G    1.911 G   3.00 k   1.910020 G   -24.66   -11.66

   1.911 G    1.915 G   1.00 M   1.911012 G   -34.01   -21.01

  

  

  

  

  

  

  

  

  

SWP    50 of    50

LIMIT CHECK   PASS_SPULIN_

Date: 3.NOV.2015  12:03:29

Ref  30 dBm

Offset  18.6 dB

 

SPUEM

 A 

LVL

3DB

Center 1.84775 GHz Span 5.5 MHz550 kHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.845 G    1.849 G   1.00 M   1.848932 G   -29.95   -16.95

   1.849 G    1.850 G   3.00 k   1.849992 G   -29.48   -16.48

   1.850 G    1.851 G  10.00 k   1.850226 G    20.88   -14.12

  

  

  

  

  

  

  

  

  

SWP    50 of    50

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2015  13:02:16

Ref  30 dBm

Offset  18.6 dB

 

SPUEM

 A 

LVL

3DB

Center 1.91225 GHz Span 5.5 MHz550 kHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.910 G    1.910 G  10.00 k   1.909793 G    19.76   -15.24

   1.910 G    1.911 G   3.00 k   1.910016 G   -30.21   -17.21

   1.911 G    1.915 G   1.00 M   1.911000 G   -33.47   -20.47

  

  

  

  

  

  

  

  

  

SWP    50 of    50

LIMIT CHECK   PASS_SPULIN_

Date: 3.NOV.2015  13:03:53
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Conducted Spurious Emission 

GSM850 (GSM) GSM850 (EDGE class 8) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

Ref  35 dBm

Offset  16.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 9 GHz897 MHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  820.000 M   1.00 M 817.235000 M   -42.41   -29.41

 855.000 M    1.000 G   1.00 M 857.102500 M   -42.10   -29.10

   1.000 G    3.000 G   1.00 M   1.648500 G   -25.36   -12.36

   3.000 G    7.000 G   1.00 M   3.668000 G   -37.91   -24.91

   7.000 G    9.000 G   1.00 M   8.000500 G   -35.19   -22.19

  

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 3.NOV.2015  11:01:40

Ref  35 dBm

Offset  16.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 9 GHz897 MHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  820.000 M   1.00 M 819.802500 M   -32.11   -19.11

 855.000 M    1.000 G   1.00 M 896.470003 M   -41.84   -28.84

   1.000 G    3.000 G   1.00 M   2.974000 G   -40.80   -27.80

   3.000 G    7.000 G   1.00 M   4.076000 G   -37.72   -24.72

   7.000 G    9.000 G   1.00 M   7.540500 G   -35.18   -22.18

  

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 3.NOV.2015  11:19:26

Ref  35 dBm

Offset  16.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 9 GHz897 MHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  820.000 M   1.00 M 816.642500 M   -42.93   -29.93

 855.000 M    1.000 G   1.00 M 863.265001 M   -41.97   -28.97

   1.000 G    3.000 G   1.00 M   1.673000 G   -25.78   -12.78

   3.000 G    7.000 G   1.00 M   5.153000 G   -37.96   -24.96

   7.000 G    9.000 G   1.00 M   8.389000 G   -35.68   -22.68

  

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 3.NOV.2015  11:02:18

Ref  35 dBm

Offset  16.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 9 GHz897 MHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  820.000 M   1.00 M 570.557500 M   -42.81   -29.81

 855.000 M    1.000 G   1.00 M 998.586260 M   -41.67   -28.67

   1.000 G    3.000 G   1.00 M   2.998000 G   -40.26   -27.26

   3.000 G    7.000 G   1.00 M   4.989000 G   -37.80   -24.80

   7.000 G    9.000 G   1.00 M   7.983500 G   -35.30   -22.30

  

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 3.NOV.2015  11:20:03

Ref  35 dBm

Offset  16.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 9 GHz897 MHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  820.000 M   1.00 M 801.435000 M   -42.93   -29.93

 855.000 M    1.000 G   1.00 M 855.471250 M   -38.79   -25.79

   1.000 G    3.000 G   1.00 M   1.697500 G   -26.26   -13.26

   3.000 G    7.000 G   1.00 M   3.027000 G   -37.88   -24.88

   7.000 G    9.000 G   1.00 M   8.358500 G   -35.00   -22.00

  

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 3.NOV.2015  11:03:16

Ref  35 dBm

Offset  16.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 9 GHz897 MHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  820.000 M   1.00 M 512.492500 M   -43.31   -30.31

 855.000 M    1.000 G   1.00 M 855.072500 M   -38.82   -25.82

   1.000 G    3.000 G   1.00 M   2.759500 G   -40.67   -27.67

   3.000 G    7.000 G   1.00 M   5.191000 G   -37.96   -24.96

   7.000 G    9.000 G   1.00 M   7.637500 G   -35.59   -22.59

  

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 3.NOV.2015  11:20:52
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GSM1900 (GPRS class 8) GSM1900 (EDGE class 8) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

  

Ref  35 dBm

Offset  18.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 19.1 GHz1.907 GHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 111.965000 M   -32.59   -19.59

   1.000 G    1.845 G   1.00 M   1.844578 G   -39.58   -26.58

   1.915 G    3.000 G   1.00 M   2.995389 G   -39.14   -26.14

   3.000 G    7.000 G   1.00 M   5.190000 G   -36.09   -23.09

   7.000 G   13.600 G   1.00 M  10.210075 G   -33.44   -20.44

  13.600 G   19.100 G   1.00 M  15.275438 G   -23.91   -10.91

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 3.NOV.2015  11:44:43

Ref  35 dBm

Offset  18.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 19.1 GHz1.907 GHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 841.647500 M   -41.33   -28.33

   1.000 G    1.845 G   1.00 M   1.172380 G   -40.14   -27.14

   1.915 G    3.000 G   1.00 M   2.939511 G   -38.76   -25.76

   3.000 G    7.000 G   1.00 M   3.010000 G   -36.20   -23.20

   7.000 G   13.600 G   1.00 M  10.215025 G   -33.15   -20.15

  13.600 G   19.100 G   1.00 M  15.050625 G   -24.67   -11.67

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 3.NOV.2015  13:05:09

Ref  35 dBm

Offset  18.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 19.1 GHz1.907 GHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 141.792500 M   -29.66   -16.66

   1.000 G    1.845 G   1.00 M   1.088514 G   -39.78   -26.78

   1.915 G    3.000 G   1.00 M   2.981284 G   -39.44   -26.44

   3.000 G    7.000 G   1.00 M   5.142000 G   -36.37   -23.37

   7.000 G   13.600 G   1.00 M  10.215850 G   -33.41   -20.41

  13.600 G   19.100 G   1.00 M  15.268563 G   -24.56   -11.56

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 3.NOV.2015  11:45:33

Ref  35 dBm

Offset  18.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 19.1 GHz1.907 GHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 141.792500 M   -33.43   -20.43

   1.000 G    1.845 G   1.00 M   1.287089 G   -39.67   -26.67

   1.915 G    3.000 G   1.00 M   2.759130 G   -38.96   -25.96

   3.000 G    7.000 G   1.00 M   3.011000 G   -36.33   -23.33

   7.000 G   13.600 G   1.00 M  10.212550 G   -33.28   -20.28

  13.600 G   19.100 G   1.00 M  15.344188 G   -24.68   -11.68

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 3.NOV.2015  13:05:45

Ref  35 dBm

Offset  18.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 19.1 GHz1.907 GHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 946.650000 M   -41.25   -28.25

   1.000 G    1.845 G   1.00 M   1.196885 G   -40.26   -27.26

   1.915 G    3.000 G   1.00 M   2.945208 G   -38.75   -25.75

   3.000 G    7.000 G   1.00 M   3.033000 G   -35.60   -22.60

   7.000 G   13.600 G   1.00 M  10.216675 G   -32.80   -19.80

  13.600 G   19.100 G   1.00 M  15.106313 G   -24.50   -11.50
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Ref  35 dBm

Offset  18.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 19.1 GHz1.907 GHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit
   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 171.620000 M   -33.34   -20.34

   1.000 G    1.845 G   1.00 M   1.068656 G   -40.12   -27.12

   1.915 G    3.000 G   1.00 M   1.915271 G   -32.42   -19.42

   3.000 G    7.000 G   1.00 M   3.020000 G   -36.43   -23.43

   7.000 G   13.600 G   1.00 M  10.208425 G   -33.26   -20.26

  13.600 G   19.100 G   1.00 M  15.351062 G   -24.93   -11.93

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 3.NOV.2015  13:06:22



 

 SPORTON INTERNATIONAL INC. Page Number : A1-14 of 15 

 
TEL : 886-3-327-3456    

FAX : 886-3-328-4978    

 Report Template No.: BU5-FG22/24 Version 1.0 

    

 

 

 FCC RF Test Report Report No. :  FG582711-01A 

 

 

 

Frequency Stability 

Test Conditions  Middle Channel 
GSM850 
 (GSM)  

GSM850 
 (EDGE class 8) 

Limit 

2.5ppm 

Temperature (°C) Voltage (Volt) Deviation (ppm) Result 

50 Normal Voltage 0.0072  0.0096  

PASS 

40 Normal Voltage 0.0096  0.0048  

30 Normal Voltage 0.0024  0.0012  

20(Ref.) Normal Voltage 0.0000  0.0000  

10 Normal Voltage 0.0012  0.0048  

0 Normal Voltage 0.0012  0.0036  

-10 Normal Voltage 0.0048  0.0024  

-20 Normal Voltage 0.0072  0.0072  

-30 Normal Voltage 0.0060  0.0036  

20 Maximum Voltage 0.0072  0.0000  

20 Normal Voltage 0.0048  0.0024  

20 Battery End Point 0.0024  0.0012  

Note:  

1. Normal Voltage = 3.8V. ；Battery End Point (BEP) = 3.4 V.；Maximum Voltage =4.35 V 

2. The frequency fundamental emissions stay within the authorized frequency block 
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Test Conditions  Middle Channel 
GSM1900 

 (GPRS class 8)  
GSM1900 

 (EDGE class 8) 

Limit 

Note 2. 

Temperature (°C) Voltage (Volt) Deviation (ppm) Result 

50 Normal Voltage 0.0037  0.0053  

PASS 

40 Normal Voltage 0.0016  0.0043  

30 Normal Voltage 0.0011  0.0027  

20(Ref.) Normal Voltage 0.0000  0.0000  

10 Normal Voltage 0.0005  0.0027  

0 Normal Voltage 0.0021  0.0016  

-10 Normal Voltage 0.0011  0.0032  

-20 Normal Voltage 0.0005  0.0021  

-30 Normal Voltage 0.0021  0.0037  

20 Maximum Voltage 0.0011  0.0037  

20 Normal Voltage 0.0005  0.0016  

20 Battery End Point 0.0005  0.0027  

Note:  

1. Normal Voltage = 3.8V. ；Battery End Point (BEP) = 3.4 V.；Maximum Voltage =4.35 V 

2. The frequency fundamental emissions stay within the authorized frequency block. 


